

**7.0 Test Results:** The temperature during testing was 29C (85F). The results are tabulated as follows:

**7.1 Test 1 - Wind perpendicular to the specimen:**

Wind Speed	Observation
30 mph	No Damage
40 mph	No Damage
50 mph	No Damage
60 mph	No Damage
70 mph	No Damage
80 mph	No Damage
90 mph	The HouseWrap seam pulled apart

**7.2 Test 2 - Wind at 45 degree angle to the specimen:**

Wind Speed	Observation
30 mph	No Damage
40 mph	No Damage
50 mph	No Damage
60 mph	No Damage
70 mph	No Damage
80 mph	No Damage
90 mph	No Damage
100 mph	The HouseWrap seam pulled apart

**TamlynWrap™**  
**Drainable Housewrap**